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Background: Treatment of hypertension using just one class of anti-hypertensive medication is referred to as monotherapy.  Some patients do not respond to this therapy and therefore additional classes of medication need to be added.  This is called combination therapy. Ideally the combination should be synergistic with minimal side effects. Amlodipine is a calcium channel blocker.  Lisinopril is an ACE inhibitor.

Methods: Twenty-four patients diastolic blood pressure (DBP) between 95 and 104 mm Hg were selected.  Divided groups included a placebo group, amlodipine 2.5 mg, amlodipine, 5 mg, lisinopril 5 mg, lisinopril 10 mg, combination 2.5 mg amlodipine and 5 mg lisinopril group, and finally a group taking combination 5 mg amlodipine with 10 mg lisinopril. The goal was to achieve blood pressure with DBP below 90.

 Results: Target DBP was achieved in a higher percentage of patients who were taking 5 mg amlodipine (71% below target DBP of 90) and 10 mg lisinopril (72%) monotherapy compared to that of the placebo group. Even greater success was obtained with combination therapy, especially at the higher dose (100% success). 


The most common side effects for amlodipine was ankle edema while for lisinopril it was throat irritation and cough.  Both of these side effects were diminished with combination therapy.  

Discussion: Hypertension is a risk factor for cardiac morbidity. Most patients with mild to moderate hypertension are controlled by an ACE inhibitor in combination with a calcium channel blocker, diuretic, or alpha-adrenergic blockers.

Classification of antihypertensives

Diuretics


Thiazide type



Chlorothiazide (Diurigen(, Diuril()

Hydrochlorothiazide (Esidrix()

Indapamide (Lozol()

Trichlormethiazide (Metahydrin(, Naqua()


Loop



Furosemide (Lasix()


Potassium-sparing



Spironolactone (Aldactone()



Triamterene (Dyrenium()


Potassium-sparing combinations



HCTZ and spironolactone (Alazide
(, Spiranazide()



HCTZ and triamterene (Dyazide(, Maxzide()
Adrenergic inhibitors


Noncardioselective Beta-adrenergic blockers



Propranolol (Inderal()



Timolol (Blocadren()

Cardioselective Beta-adrenergic blockers



Acebutolol (Sectral()



Atenolol (Tenormin()



Metoprolol (Lopressor(, Toprol LX()


Combined Alpha- and Beta-adrenergic blockers



Carvedilol (Coreg()


Alpha-adrenergic blockers, peripheral acting (Alpha 1- blocker)



Guanethidine (Ismelin()



Prazosin (Minipress()



Reserpine (Serpalan(, Serpasil()


Alpha-adrenergic blockers, centrally acting (Alpha 2 – blocker)



Clonidine (Catapress()



Methyldopa (Aldomet()

Vasodilators

Direct-acting


Hydralazine (Apresoline()


Minoxidil (Loniten()

Angiotensin-converting enzyme inhibitors


Benazepril (Lotensin()


Captopril (Capoten()


Enalapril (Vasotec()


Fosinopril (Monopril()


Lisinopril (Prinivil(, Zestril()

ACE- inhibitor combinations


Captopril and HCTZ (Capozide()


Elalapril and HCTZ (Vasoretic()


Lisinopril and HCTZ (Zestoretic(, Prinzide()

Calcium channel blockers



Amlodipine (Norvasc()



Diltiazem (Cardizem(, Dilacor()



Felodipine (Plendil()



Nifedipine  (Procardia(, Adalat()



Verapamil (Calan(, Isoptin()

T-Type calcium channel blockers


Mibefradil (Posicor()

Angiotensin receptor antagonists


Eprosartan (Teveten()


Losartan (Coozar()

Potassium supplements


K-Dur(
K-Tab(
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